2, 4 AND 6-ROW

PEANUT

' DIGGER-SHAKER-INVERTER

PARTS BOOK

PB-03

KELLEY MANUFACTURING CO.
South Industrial Park
P.O. Drawer 1467
Tifton, Georgia 31793/1467
Tel: 912-382-9393



EXPLANATION OF SERIAL NUMBER LISTING

Serial number information given on any page is applicable only to part listed and illustrated

on that page.

When the space for year or number is completely empty the part is used on
all machines, except as noted in the description column ...............

When a serial number or year appears before the dash the part was introduc-
ed beginning with that serial number or year and is still being used . . . ...

When a serial number or year appears after the dash the part was used up
to and including that serial number or year but was not used after the serial
nuUMbEr OF year ... ... ... . .

When serial numbers appear both before and after the dash the part was used
beginning with the first serial number or year but was not used after the se-
cond serial number oryear ....... ... . ... i

*Serial number plates are attached to Shaker frame on end of tool bar.

(00001 - )

( - 010001)

(010001 - 010002)

The following is a list of serial numbers to help identify

the year of your machine.

1983 MACHINES (22032-25194)
1984 MACHINES (25195-28777)
1985 MACHINES (28778- )

It may be necessary to contact your dealer or Kelley
Manufacturing Co. if you have any questions concerning

the serial nhumber listing.




03-SERIES PEANUT DIGGER-SHAKER-INVERTER 1

2-ROW

4-ROW

6-ROW

PB-03 (AUG. 91)



2 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

ALPHABETICAL INDEX

PAGE
Bracket, Adaptor (M.F. 2705, M.F. 2675) . . . .. ... 38
Bracket, M.F. (1150, 1185) . . . . 38
Bracket, M.F. Adaptor (2805, 2745) . .. . . ... . . e e e 38
Bracket, Mounting . ... ... e 36
Bracket, 4 & 6-Row CoURer. . . .. .. 35
Bracket, 1 X 8 Shank (4X4) . . . ... e 40
COURBr B X B . e e N FR ST S K SR O S8 SRS Y v 41
Coulter, B-Row Double. . .. .. e 42
Coulter, Front . ... e 34-35
Coulter, Mast (B-ROW) . . ... ... 19
Coulter, 4-Row Center . ... ... 19
Coulter, Spring Loaded (2-ROW) . ... .. .o 18
Coulter Bar (2-ROW) . . ... ..o i e e S Y N RS T WECSARS S S 36
Coulter, 5 X 5 . ... e NS RESTAGEE E STRR G T A BT 41
Coulter, 8 Row Double . ......... .. ..ot v b SRR S S SOPEG BE 5 GREEE 5% e 42
Dirt Knocker, 3-Wheel . . ... . e 13
Drive Line (2, 4, and 6-ROW) . ... ... .. 7-8
Drive Train (2 & 4-ROW) . . ... e 14-15
Drive Train (B-ROW) . . ... .o 16-17
Fender, Cylinder Inverter (2 & 4-ROW) . ... ... i e 26
Gauge Wheel, 5 X 8 & 8 X 10 . ... ... 27
Gauge Wheel, Cultivator (1x3 Shank) ... ........ .. e e 40
Gear Box Components . . ... ... 5-6
Hitch Components (2-ROW) . ... ... e e 3
Hitch Components (4-RowW) . . ... ... 4
Hose Bundle, Front Mounted CouUlter . . . ... ... ... e e e e e 33
Hydraulic Cylinder (2’ Bore x 8’ Stroke x 1-1/8 Diameter Rod) . ... ...t 33
Hydraulic Cylinder (3" Bore X 8’ Stroke) . .. ... ..ttt e e e 33
Inverter, Lt. & Rt. Cylinder (2, 4 & 6-ROW) ... .. ... . 22-23
Inverter, Center (4 & 6-ROW) . ... ... e e e e e e e e e e 24-25
Main Frame (2-ROW) .. ... ..o e o ST e I e S G SRR W ST 9
Main Frame (4-RoW) . . ... .. o e s e S ST e S SUUAGEE i g 9
Main Frame (B-Row) . .........c. it i SR U SR SSR A (S U R SRR 10
Plow Standard, (2, 4 & 6-ROW). .. ... ... 20-21
Rattler Frame (2, 4 & 6-Row) (Prior To 1990) . .. ... ... it e e e e e e e e e e e 11
Rattler Frame (2, 4 & 6-Row) (1991- ) e 12
Reflector Assembly, Lt. & Rt. .. ... . 28
Shield, Lt. Front (2-RoW) . .. ... e 28
Shield, Lt. Rear (2 & 4-ROW) . . .. .. oot e 29
Shield, Rt. Rear (2 & 4-ROW) . .. ... .. e e e e e e 29
Shield Lt. & Rt. Front (4 & 6-ROW) .. ..ot w5 o dmeamis s S SEEast 5 o6 v Wy g 30
Shield, Lt. & Rt. Rear (6-Row) ........... ... cooon .. o o anwmei e i sy e SGate i B e 31
Shield, Center '80, (4-Row, 6-36 & 6-38) . .. ... ... it 32
Step, Vine CUMer . .. ... 37
Support Arm BUNdle . . .. 37
Universal Shaft Components . ... ... . e 7-8
Vine Guide Rod, #1 80 (4-ROW) . . . . .. .. 25
ViNe LI e L L e 39

PB-03 (JUNE 94)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

2-ROW HITCH COMPONENTS

— i - - ‘Cemmwr 8
= o f
4 9 19)
/ g
S -&}//fis--\‘i‘
s R
; "\ \},/ 6
5
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-373 ( -1982) Tension Pipe - 2 Row
03-023-463 (1983- ) Tension Strap - 2 Row (2 Used)
2 03-080-353 A-Frame
K] 48-091550 7/8" x 2V2"" Capscrew, Grd. 5 (4 Used)
4 03-024-143 Lower Hitch Spacer (4 Used)
5 03-050-088 Hitch Pin, 1-1/8” (2 Used)
6 02-050-002 Klik Pin 7/16” x 1% (2 Used)
7 48-091450 3% x 42"’ Capscrew, Grd. 5 (4 Used)
8 66-010400 718 Lockwasher (4 Used)
9 66-010350 3% Lockwasher (4 Used)
10 68-010400 7/8 Hex Nut (4 Used)
11 68-010350 % Hex Nut (4 Used)

PB-03 (AUG. 91)




4 03-SERIES PEANUT DIGGER-SHAKER-INVERTER
(USED ON MACHINES PRIOR TO 1994)
oy [ma——15,16
,—-"ﬂ]j-
—1TVT]
I
5,15,16 L 5,15,16
=
— Q
|
l
T i
__y
| # T Ti—s
CATEGORY IMT
[
|
i —| 1%
e T .
L ] CATEGORY 1T
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-475 ( - 1993) Tension Pipe, Center
2 03-080-332 ( - 1993) Tension Pipe, Outside
3 03-080-474 ( - 1993) Mast, 4-Row Cat. Il & IlI
4 48-091350 ( - 1993) 3% x 22 C’scr., Grd. 5, Plt'd. (6 Used)
5 48-091300 ( - 1993) % x 2V’ C’scr., Grd. 5, Plt'd. Nuts & L.W. (6 Used)
6 03-026-126 Step Hitch Pin
7 05-024-010 Cat. Il Spacer
8 02-050-002 Klik Pin 7/16” x 134
9 02-024-004 ( - 1993) Mast Spacer
10 48-100530 ( - 1993) 1 x 4 Unfin. Hex Screw, Grd. 5, Plt’'d.
11 66-010450 ( - 1993) 1" Lockwasher, Plt'd.
12 70-010250 ( - 1993) 1" Hex Jam Nut
13 70-010150 { - 1993) 3" Hex Jam Nut (2 Used)
14 06-024-022 Spacer, 1 x 112
15 66-010350 ( - 1993) Lockwasher, 3 (12 Used)
16 68-010350 ( - 1993) Hex Nut, 3 (10 Used)
17 03-050-026 ( - 1993) ¥a x 2 Roll Pin (2 Used)

PB-03 (JUNE 94)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

0r yos adid 8/€ "13 1888 ,,06 G00-650-€0 92 (AINO Wdd 0004) Wiys 950+S0-€0 [>r4
0% 'yds ‘adid 8/ 'moq|3 ,,06 $00-650-€0 Se ('svD ..8/€) Bnid €10-060-22 22
O 'yos '9ddIN .2 X 8/E £00-650-€0 ¥Z 19seD £50-¥S0-€0 [
(AluO WdH 0004) wiys 950+50-€0 €e {Aluo Wdy 000L) (8029) buLeeq 250+50€0 [
(SvD ..8/€) bnid £10-050-22 ze (02 x 2) Wog 250-750-€0 6k
(5] €50-¥50-80 [ (WdH 0vS) 1an00 LS0-pS0-€0 8
(AluO Wdd 0001) (8029) Buuesg 250-¥S0-E0 02 (WdY 0001) Jeen) B uoluld 2.0+S0€0
(02 x 2n) Yog 250+50-€0 61 (WdH 0¥S) uoluid 1L0-7S0-E0 Ll
{(Wdd 0001) 48A00D 1L50-PS0-€0 Bnid Je)ld 110 71005022 9l
(WdY 0rS) 18r00 ¥20¥S0-€0 8l (ot x £'Ge} wIuS 20005022 St
(WdY 000L) 485 % uolUld 2L0¥S0-€0 (01 X 2L X GE) [B8S 110 0050-€0 [
{(Wdd ovs) uowid 120¥50-€0 At {sevZINN gg) Buly deug 800-050-22 [
Bnid 12114 10 ¥10-050-£2 9t (LEVZINN 22) Buly deug 600-050-22 zL
(8% x £'GE) WIYS £00-050-22 5L (2029) Buuesg 900-150-€0 LL
(0L x 22 X GE) [e8s 110 0£050-€0 [ 180Bdg 690-50-€0 oL
(SevZINN G€) Buiy deus 80005022 €l (2020¢) buueeg ¥00-150-22 6
(2ev2INN 22) Buiy deug 60005022 2l SYD ., Bnid L70-S0-€0 8
(2029) Buuesg 900-150-€0 Ll (S'LS X £ 0%) WIYS 0%0-¥S0-€0 L
1a0eds 690-+50-€0 ok 6LZ "1 Jeus L90+¥S0-€0
{2020g) Buleag $00-150-L¢ 6 6LZ 7l Yeus 890-+50-€0 9
SvD ., Bhjd 1¥0-750-€0 8 (2 x 29 X O¥) 1e8S 110 8E07S0-€0 S
(5'LS X £0t) Wius 0r0+50-€0 L (8020€) bulesg 2E0-¥S0-€0 2
(Wdd 000L) 6LZ %L HBUS $90¥50-€0 {0€ X 8 X O1) V Ad) |a|leted 9€0750-€0 3
(IWdH 0vS) 6LZ il BBUS €20¥50-€0 9 (WdY 000}) uoluld @ JB9D) 2.0¥S0-€0
(£ x 29 X OV) [e8S |10 8E0-¥S0-€0 S (NdY 0vS) 1een £90¥50-€0 4
(8020€) Bulesg LE0-¥S0-E0 2 bunsen YE0¥S0-E0 1
(0€ X 8 X 01) v Ad) 13|e1Ed 90+S0-€0 € NOILdI¥OS3a YY3A HO 'ON TVIHIS | "ON luvd | wall
{(Wdd 0001) uoluld 3 Jesn 2L0¥50-€0
(INdY 0rS) 1een £907S0-€0 4 =
buiisen YE0¥S0-€0 L .
NOILLdIHOS3d HY3A HO "ON vIH3S ‘ON LHvd | Wall
', 7 7l
gt
: 58 ,
(€90-v50-£0) (090-v50-€0)

(Wdd 0001) moy-2

(INdY 0¥S) MOY-2

(z661-9861)

S3IX08 HV3IO HINO0D NdH 000} B INdH OPYS

(290-50-£0)
(WdY 0001) MOH 9 B ¥

(996-¥50-£0)
(ndY obs) mou-v

(z661-9861)

$3X08 HV3IO HINOID NdYH 0001 ? INdYH OVS

PB-03 (JUNE 94)



6 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

(2-Row) (4-Row & 6-Row)
540 GEAR BOX 1000 GEAR BOX 540 GEAR BOX 1000 GEAR BOX
(03-054-075) (03-054-076) (03-054-077) (03-054-078)
(1993 - )

12

15

ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION -075 | -076 | -077 | -078
1 03-054-079 Shaft 1 1 - -
03-054-088 Shaft - - 1 1
2 03-054-038 Seal, Output 1 1 2 2
3 03-054-037 Bearing, Tapered 1 1 1 1
4 03-054-040 Shim 2 2 2 2
5 03-054-080 Gear, 236, M4, 35 1 - 1 -
03-054-087 Bevel Coupling E 1 - 1
6 27-050-013 Plug, 3/8 Gas 2 2 2 2
7 03-054-081 Parallel Key B 12 x 8 x 30 1 1 1 1
8 03-054-082 Casing 1 1 1 1
9 03-054-083 Bolt M 10 x 25 8,8 8 8 8 8
10 03-051-028 Bearing 6208 1 1 1 1
11 03-054-084 Cover 1 1 - -
03-054-089 Cover B - 1 1
12 27-050-007 Shim 2 2 2 2
13 27-050-014 Plug, Qil Filler 1 1 1 1
14 27-050-009 Circlip, Internal 1 1 1 1
15 03-054-085 Spacer 1 1 1 1
16 03-054-086 Pinion Shaft, Z.12 M.4.35 1 - 1 -
17 03-054-070 Seal, Oil 1 1 1 1
18 03-050-108 Snap Ring, 35 UNI7436 1 1 1 1
19 03-051-029 Bearing 6207 1 1 1 1
20 03-051-030 Bearing 32207 1 1 1 1
21 03-050-109 Shim 35.3 x 1.3 1 1 1 1
22 03-059-003 3/8 x 2 Nipple Sch. 40 1 1 -
23 03-059-004 | 90° Elbow 3/8" Pipe Sch. 40 1 1
24 03-059-005 | 90° Street EL 3/8 Pipe Sch. 40 1 1 E

PB-03 (JUNE 94)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

SOUIYOBIY MOY-t UO (BUONAQ S| $ZL-GS0E0. .
SOUIYOBIN MOH-g uO [euondQ S| £21-G50-E0.

[ JaureIdy/m pIBIuS JeH ‘dw( ¥60-GS0-€0 €2
Ll 18UIB18H/M PIaIYyS jleH J0JoBl| £60-SS0-€0 4
[ (9 - 8/€-1) JleH "dwi plaIyS §21-550-€0 L
= (000} - % 1) - 4[BH JOIOBIL PIAIYS £21-5S0-€0
[ (0001 - 8/€-L) - JIeH Jolorl] PIBIYS 921-850-€0
=8 =11 {9 - 8/€-1) - JleH JoloEIL PIBYS 0£0-5S0-€0 0c
g |e |t Buudg B uld Q'O - 8/E-L 860-850-€0 61
Ll Bury aseain 20L-550-€0 8l
N m J3UlElaY P|ays Jauu| 060-SS0-€0 L)
Ll 3U0D PIBIYS J8uu| 880-550-€0 9t
L el aqgn] plelys Jauu| 2¢60-GS0-€0 St
Em agn) pjBIYS 481IN0 160-GS0-€0 143
RS auoY pIRIYS JeIn0 £80-§50-€0 €l
[ Jaueldy plaIys JeinQ 680-G50-€0 ¢l
NINE 9504 1010R11 {O¥S) 9 - B/E-L 8.0-G50-€0 LL
R SMOA Heus Jeuu| ¥80-950-€0 oL
L Yeys Jauu| uld [1od €01-GS0-€0 6
LlL ]t Heys Jauu| €80-6S0-€0 8
tlt Yyeys J1aino 280-GS0-€0 L
Lt Heysming uld 104 LOL-SS0-€0 9
N aOA Yeus JainQ +80-G50-€0 S
z2lele 3|ddiN asealn) 004-950-€0 14
8|8 |8 Bury deug 1y s5040 080-GS0-€0 €
zlzlz Wy Dig pue ssoi) 6.0-950-€0 4
i - - 3O J0J0BI} Q00L - %l 9.0-5S0-£0
=) L}T= AOA 1010BJL 000} - B/E-| L10-SS0-E0
=l -lc SOA J019BIL (OFS) 9 - BiE-L 8.0-SS0€0 3
b |Hv|HT NOILdIHOS3a HVYIA HO "ON VIH3S "ON 1Hvd Walil
vei |ECL 221

(€21-550-€0)

(AINO d¥) L
(AINO ¥E) L
o

ATNO 3NITIAG
¥2Z1—-550—€0 Y04

(MOH- 661 OL HOIHd INIHOVIN NO a3asn) (¥Z1-ss0-€0)
98 ANIT3IAIHA 0001 - V/€-1L MOV« «

(Mmod-v NO 7661 Ol HOIHd ®

(221-550-£0)

98. ANITIAIHA MOY-Z LN3S3IHd NO aasn) 98, INITIAIHA
000} - 8/€-1 MOH-V.

ovs - 8/€-1 MOH-2

pieno Alejes jieH L2 1-G80€0 €2
psent Alojes 021-550-€0 44
(4-9) HleH "dw) pepjelys 9 - g/e-L €11-6S0-€0 |54
(4-9) JleH JoloB.LL PaplaysS 0¢ - % | LL1-5G0-€0 0z
Buidg g uld 'qQ'D B/E-L 860-G50-€0 61
Buly ssesin 201-GS0-€0 8l
Jauelay plaiys Jauu| 060-550-€0 L)
({18 Y-9) 8uod p(8Iys Jauuj cE1L-SS0€0 18
eqn) AlBjes S11-650-€0 Sl
(™19 4 9) aqn] pjaiys 8o 11-650€0 143
(">1g H-9) euo) pjelys 1o LEL-GS0-E0 €l
19UrBldY PIAIYS 18IN0 680-G50-€0 cl
a0 JoloesL {0¥S) 9 - B/E-1L 820-650-€0 L
ANOA YBYS Jouu| +80-6S0-€0 0oL
Yeys Jeuuy uid jjoy £01-650-€0 6
agn) uepsed ‘WD 0E1-SS0-E0 8
agn) uepled 621-G50-€0 L
1InQ uid J1loy L01-GS0-€0 9
MHOA YBYUS JBINQ 180-650-€0 S
{pesn g} a|ddiN esealn) 001-5S0-€0 14
{pasn g) buly deus 11y ssol 0B0-SS0-£0 €
(pasn g) 1y "Big » sso1) G/0-GG0-€0 4
ANOA JOJOBIL 000L - %1 9/0-6GS0-€0 L
NOILdIHOS3a HY3A HO "ON 1VIH3S "ON 1HVd WaLl
9l I
¢l
LA ] S T/ V1 ™N S \N L
_ .\ / L
_ o T Y | e
R — —
Lz .= = ’ MW oc
L= _

(?661 OL HOIHd SINIHOVIN NO @3sn) (801-550-€0)

98: ANIT3AIHA 000}-V/€-1 MOH-9

PB-03 (JUNE 94)



03-SERIES PEANUT DIGGER-SHAKER-INVERTER

1 3/8 - 540 DRIVELINE

(03-055-137)

]

%/20
Cro

13/8 -

1 3/4 - 1000 DRIVELINE

(03-055-139)

1000 DRIVELINE

(03-055-138)

3 I

b (o1 é : 22

il o Y
21

—10
S ¢
[t e
25 26
| 1]
q =
12 \/ \1 A 15 17
13 16 I
29
ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION -137 (-138|-139

1 03-055-140 Yoke RS 1 - -
03-055-156 Yoke RS - 1 -
03-055-159 Yoke RS - - 1

2 03-055-075 Cross Journal Assy. 2 2 2
3 03-055-080 Circlip 8 8 8
4 03-055-100 Grease Nipple 2 2 2
5 03-055-081 Outer Tube Yoke 1 1 1
6 03-055-101 Flexible Pin 1 1 1
7 03-055-141 Cardan Tube 1 1 1
B8 03-055-142 CM Cardan Tube 1 1 1
9 03-055-103 Flexible Pin 1 1 1
10 03-055-084 Inner Tube Yoke 1 1 1
11 03-055-143 Yoke, RS 1 1 1
12 03-055-089 O. Bearing 3-4 1 1 1
13 03-055-144 O. Cone Sets F3-4 1 1 1
14 03-055-145 CM. Safety Tube 1 1 1
15 03-055-146 Safety Tube 1 1 1
16 03-055-147 |. Cone Sets F3-4 1 1 1
17 03-055-090 I. Bearing 3-4 1 1 1
18 03-055-102 Ring Nut 1 - -
19 03-055-098 Complete Push Button 1 1 -
03-055-184 Complete Push Button - - 1

20 03-055-148 Sleeve 1 1 -
03-055-160 Sleeve - - 1

21 03-055-098 Complete Push Button 1 1 1
22 03-055-148 Sleeve 1 1 1
23 03-055-149 Haif Shaft, 13/ - 6 (540) 1 - -
03-055-157 Half Shaft, 13/5 - 21 (1000) - 1 -
03-055-161 Half Shaft, 1% - 20 (1000) - - 1

24 03-055-150 Half Shaft, 13/ - 6 Imp. 1 1 1
25 03-055-151 Half Shaft, 13/ - 6 (540) w/Shield 1 - -
03-055-158 Half Shaft, 13/s - 21 (1000) w/Shield 1 -
03-055-162 Half Shaft, 13 - 20 (1000) w/Shield B - 1

26 03-055-152 Half Shaft, 13/ - 6 Imp. w/Shield 1 1 1
27 03-055-153 Half Safety Shieid 1 1 1
28 03-055-154 Half Safety Shield 1 1 1
29 03-055-155 Safety Shield 1 1 1

PB-03 (JUNE 94)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

2-ROW MAIN FRAME

NOTE: Change in frame for 1986
Production, to accept Comer
Gear Box. New frame will not
work with Terrell Gear Box.

eI
N\

=2)

)

o

@,\’g—“g/\\w AD)

\\l

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-315 Main Frame (2-Row)
2 76-010150 Cotter Pin, 3/16 x 2 (2 Used)

4-ROW MAIN FRAME

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 *03-080-463 (1980-1990) Main Frame (4-Row)
03-080-575 (1991-1993) Main Frame (4-Row)
03-080-615 (1994- ) | Main Frame
2 02-050-053 KMC Decal (2 Used)
3 02-050-078 Warning Decal
4 76-010150 Cotter Pin, 3/16 x 2 (2 Used)

PB-03 (JUNE 94)



10 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

6-36 & 6-38 - ROW MAIN FRAME

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-505 ( -1993) 6-36 - Row Main Frame
03-080-625 (1994- ) Main Frame, 6-Row 36
03-080-526 { -1993) 6-38 - Row Main Frame
03-080-621 (1994- ) Main Frame, 6-Row 38
2 03-050-089 Cat. lll Hitch Pin (2 Used)
3 06-024-022 Cat. Ill Spacer (2 Used)
4 03-050-094 Linch Pin, 7/16 x 2 H.D. (3 Used)
5 03-050-090 ° Cat. lll Top Link Pin
6 03-080-503 ( -1993) 84 Tension Pipe (2 Used)
7 03-023-480 ( -1993) Tension Strap Outside (2 Used)
8 48-091550 ( -1993) Capscrew, 7/8 x 212 (4 Used)
9 66-010400 ( -1993) Lockwasher, 7/8 (4 Used)
10 68-010400 ( -1993) Hex Nut, 7/8 (4 Used)
11 48-091350 ( -1993) Capscrew, 3 x 22 (4 Used)
12 66-010350 ( -1993) Lockwasher, % (6 Used)
13 68-010350 ( -1993) Hex Nut, 3% (4 Used)
14 48-010700 ( -1993) Capscrew, 3 x 2 Grd. 2, PIn. (2 Used)
15 70-010150 ( -1993) Jam Nut, 34 (2 Used)
16 02-050-053 KMC Decal (2 Used)
17 03-050-095 PTO Decal
18 02-050-078 Warning Decal
19 76-010150 Cotter Pin 3/16 x 2 (6 Used)

PB-03 (JUNE 94)



03-SERIES PEANUT DIGGER-SHAKER-INVERTER

11

2, 4 & 6-ROW RATTLER FRAME AND COMPONENTS
(Prior to 1990)

4 & 6—ROW

ONLY

ITEM PART NO.

SERIAL NO. OR YEAR DESCRIPTION 2R | 4R | 6R
1 03-080-469 ( -1982) 4-Row Rattler Frame '80 (| @] -
03-080-498 (1983-1990) 83 Rattler Frame Ml @1 3)
2A 03-080-200 ( -1990) Left Skid Shoe (1| - -
03-080-201 ( -1990) Right Skid Shoe (| - -
2B 03-080-466 ( -1990) Skid Shoe (4-Row) - 4| ()]
3 03-080-025 ( -1990) Idler Adjustment @ @] (&
4 03-051-003 { -1982) Flange #62 MS. 3H 4| - -
03-051-020 (1983- ) Flange #62 MSTR 3H 4 8 | 12
5 03-051-026 ( -1990) Bearing W.0./Locking Collar (2| (4] (6)
03-051-025 ( -1990) Locking Collar 2| (4] (B
6 52-030300 ( -1990) Carriage Screw, 3/8 x 1-1/4 Grd. 2 PIt'd. 2| (4] (6)
7 52-030200 ( -1990) Carriage Screw, 3/8 x 3/4 Grd. 2 Pit'd. (12) | (24) | (36)
8 66-010150 ( -1990) Lockwasher, 3/8 (14) | (28) | (42)
9 68-010150 ( -1990) Hex Nut, 3/8 (14) | (28) | (42)
10 52-030100 ( -1990) Carriage Screw, 5/16 x 34 Grd. 2, Plt'd. 2| - -
11 62-010050 ( -1990) Flatwasher, 5/16 (2)
12 66-010100 ( -1990) Lockwasher, 5/16 (2)
13 68-010100 ( -1990) Hex Nut, 5/16 (2)
14 68-010250 ( -1990) Hex Nut, 12 (2)

PB-03 (AUG. 91)




12

03-SERIES PEANUT DIGGER-SHAKER-INVERTER

2 & 4 & 6-ROW RATTLER FRAME AND COMPONENTS
(1991- )

12,117,167 p——

14,15
7J 12,11,17,16~
“10,11,12

- 19,17,11,12
3

=—=0
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION 2-R | 4-R |6-36|6-38
1 03-080-561 Rattler Side 2 4 6 6
2 03-080-127 236 Rattler Adj. Pipe 1 - 1
03-080-330 436 LT. Adj. Pipe - 1 1

03-080-331 436 RT. Adj. Pipe - 1 1 -
03-080-518 6-38 LT. Rattler Adi. - - 1
03-080-519 6-38 RT. Rattler Adj. - 1
03-080-520 6-38 Center Rattler Adij. - - 1
3 03-080-559 Block Idler 2 4 6 6
4 03-051-020 Flange #62 MSTR 34 4 8 [ 12| 12
5 03-051-027 1-3/16 Ext. Brg. w/Collar 2 4 6 6
6 03-050-092 5/0 Mach. Str. Chain (23 Links) 2 4 6 6
7 03-050-093 5/0 Mach. Str. Chain (16 Links) 1 2 3 3
8 03-050-019 Plastic Handle Grip 1 2 3 3
9 03-080-558 Rattler Brace 2 4 6 6
10 48-090-100 Capscrew, 3/8 x 1 24 | 48 | 72 | 72
11 66-010100 Lockwasher, 3/8 25 | 54 | 75 | 75
12 68-010100 Hex Nut, 3/8 25 | 54 | 75 | 75
13 78-020300 Whiz Nut, 3/8 8 16 | 24 | 24
14 48-090650 Capscrew, 2 x 3 Grd. 5 Plt'd. 2 4 6 6
15 72-010100 Locknut, 2 Grd. “‘B” Plit'd. & Waved 2 4 6 6
16 48-090150 Capscrew, 3/8 x 114 3 6 9 9
17 62-010100 Flatwasher, 3/8 5 10 [ 156 | 15
18 52-050045 Carriage Screw, 3/8 x 12 Grd. 5 4 12 | 18 | 18
19 52-050040 Carriage Screw, 3/8 x 1% Grd. 5 - 4 6 6
20 52-030100 Carriage Screw, 5/16 x % Grd. Plt.d 8 | 16 | 24 | 24
21 78-020049 Whiz Nut, 5/16 8 16 | 24 | 24
22 03-024-190 Rattler Pivot Spacer - 1 2 4
*23 52-050048 Carriage Screw, 3/8 x 13 Grd. 5 2 - - -
24 68-010250 Hex Nut, 2 Plt.d 2 4 6 6

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

13

3 WHEEL DIRT KNOCKER

(03-081-029)
4A_|

2

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-050-039 ( -1982) 3% x 3% Short Sq. Neck Carriage Bolt (3 Used)
04-050-011 (1983-1990) % x 4V Carriage Bolt (3 Used)
52-030990 (1991- ) 3% x 42 Carriage Bolt Grd. 2 (3 Used)
2 03-080-140 ( -1982) Dirt Knocker Support
03-023-464 (1983- ) Dirt Knocker Support (2 Used)
3 03-081-016 ( -1982) Knocker Wheel Assembly (3 Used)
03-050-083 (1983- ) 7" Knocker Wheel Ass'y.
4 03-050-028 ( -1982) 1V4 x 3% Washer (12 Used)
4A 04-050-014 (1983-1984) 1%a x % x 3/16 Washer (21 Used)
4B 03-050-086 (1985- ) Knocker Wheel Spacer (6 Used)
‘6 03-050-025 3/8 ‘U’ Bolt (4 Used)
"8 68-010150 3/8"" Hex Nut, Plt’d. (8 Used)
*9 66-010150 3/8"° Lockwasher, Plt’d. (8 Used)
10 66-010350 %"’ Lockwasher, Plt'd. (3 Used)
11 62-010300 3%’ Flatwasher, Pit’d. (9 Used)
12 70-010150 ( -1990) 3" Jam Nut (3 Used)
68-010350 (1991- ) % Hex Nut (3 Used)
13 03-057-013 ( -1982) Knocker Wheel (3 Used)
14 03-051-015 ( -1982) %' Cyl. Bearing (204) (6 Used)
15 62-010370 (1983-1990) 1"’ Std. Flatwasher (3 Used)
62-020050 (1991- ) 1’ SAE Flatwasher (3 Used)

*Items not included in 03-081-029.

PB-03 (AUG. 91)




14 03-SERIES PEANUT DIGGER-SHAKER-INVERTER
18,20,47,51,56 6A.27,49(2-ROW)
18,21,47,51,56—, 10—, rEE T _\_\ 7,27,49(4—ROW)
25" 58,4‘8,4‘,34‘ T, \-.\ — _28
: 9 AT
Enl:ﬁni\ " : |, 30,49,6B
7,27 65 3 \:ﬂj—_ﬁﬂ:ﬁ
’ Jog4— 37 :
4,34,48,58 63 — e 451 59— A 22
62— : 26
v = |
61— T 50 42~ -x@—;——ﬂ:g I
23- 45 36— il ~3
s 44,51,59—" -
AT{ 11(4—ROW
40 f ONLY
14 _/ )
- / 12,33 - 2 LL— 35
ROW ONL _© \. K =
' ; b - doee o o
?1980—1990 13*38J-ﬂ7_/ il
1 54 r’-‘ (. ﬁﬁ
4]
% o] P 17
= B A
31 66 £-5,29,49(2—ROW)
e = 6B,29,49(4~ROW)
Hol - “—15,16,47,51,56
\— 67
Used prior to 1984.
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION 2-ROW|4-ROW
1 03-023-148 { -1983) Idler Washer (1) | (2)
62-010370 (1984- ) Flatwasher, 1"’ 1 1
2 03-024-036 ( -1983) 3" Spacer, 29/32" Mm@
03-050-085 (1984- ) %’ Spacer, 1-1/8 1 1
3 03-024-102 ( -1990) Chain Idler Spacer (2) | (4)
03-024-215 (1991- ) Chain Idler Spacer 2 4
4 03-026-016 Ya x 2 Key 2 4
5 03-026-017 Ya x 2-11/16 Key 1 -
6A 03-026-033 Ya x 4-7/8 Key (Left Side) 1 -
6B 03-026-095 (1991- ) Va x 4 Key - 2
7 03-026-042 Ya x 1-9/16 Key (Right Side) 1 2
8 03-026-074 ( -1990) Front Shaft (1) | 2
03-026-175 (1991- ) Front Shaft 91 1 2
9 03-026-075 Rattler Drive Shaft 2-Row 1 -
03-026-142 ( -1990) Rattler Drive Shaft, Lt. (4-Row) - (1)
10 03-026-143 ( -1990) Rattler Drive Shaft, Rt. (4-Row) - (1)
03-026-176 (1991- ) Rear Shaft 1
11 03-050-086 Knocker Wheel Spacer - 1
12 03-050-026 14 x 2 Spirol Pin 2 4
13 03-050-047 Idler Adjusting Screw (2-Row) 1 -
03-050-053 2 - 13 NC x 16" Capscrew (4-Row) - 1
14 03-050-048 112"’ Plastic Pipe (2-Row) 1 -
03-050-081 Jackshaft Shield (4-Row) - 1
15 03-051-002 1-3/16"’' Bearing w/Collar 1 1
16 03-051-020 #62 MSTR 3-H Flange 2 2
17 03-051-015 %"’ Cylindrical Bearing (204) (2) | (4
18 03-051-016 114" Bearing and Collar (SPH-72) 2 3
19 = See Page 12 for Components (2-Row) - -
s See Page 12 for Components (4-Row) -
PB-03 (JUNE 92)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER 15
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION 2-ROW | 4-ROW
20 03-051-024 #72 MSTR 3-H Flange 4 4
21 03-051-023 #72 M.S. 3-Hole Flange (4-Row) - 2
22 03-052-001 Chain (CA550-80) 2 -
03-052-002 Attach Link (CA550-A4)
03-052-003 Coupler Link {CA550)
03-052-007 Roller Link (CA550)
03-052-008 Half Link (CA550)
03-052-045 Chain (CA557-80) 4
23 03-052-012 Sprocket Idler 1
24 03-052-043 Chain (#60-71) - 1
03-052-037 Offset Link #60
03-052-018 Connecting Link #60
25 03-052-044 Sprocket #60 B-13 1.25 - 1
26 03-053-015 V-Belt HC-156.2 (1 Matched Set) 1 -
03-053-040 (1991- ) V-Belt HC-156.2 (Set of 3) - 1
27 03-053-030 Sheave (1C 6.35-F 1.25 PS) 2 2
28 03-053-031 V-Belt HC-72 (C-68) 2 2
29 03-053-036 Sheave (2C 10.375 F 1.88 PS) 2 3
30 03-053-037 Sheave (2C 12.375 F 1.25 P.S) 2 3
31 03-054-060 (1985-1992) Gear Box 540 RPM (2-Row) 1 .
03-054-075 (1993- ) Gear Box 540 RPM (2-Row) 1 -
03-054-062 (1985-1992) Gear Box 1000 RPM (4-Row) . 1
03-054-078 (1993- ) Gear Box 1000 RPM (4-Row) 1 -
32 03-057-003 Front Bar Idler 2 4
33 03-057-007 Front Chain Idler 2 4
34 03-081-084 Sprocket 2 4
35 03-057-012 ( -1984) 7" Belt Idler w.o./Bearing (1) (2)
03-081-017 ( -1984) 7" Belt Idler w/Bearing (1) (2)
+  03-053-039 (1985- ) Flat Idler, 3Va x 612 1 1
36 03-080-531 Rattler Bar, Lt. 10 20
37 03-080-532 Rattler Bar, Rt. 10 20
38 03-080-206 Idler Bolt, % 1 -
03-080-562 (1991- ) Idler Bolt, 34", 4 - 1
39 03-080-450 ( -1990) Coupling Shield (1) 2)
03-080-546 (1991-1992) Coupling Shield, 3% I.D. 1 2
03-080-586 (1993- )
40 03-080-010 Jackshaft (2-Row) 1 -
03-080-461 (1980 - 1990) Jackshaft (4-Row) (Use with Comer Box, both sides) . (2)
41 03-080-462 Jackshaft (4-Row) - 1
42 03-027-077 Knocker Pads 10 20
43 03-050-097 M8 x 16mm Capscrew 3 2
44 48-090150 Capscrew, 3/8 x 1% Grd. 5 40 80
45 52-050050 Carriage Screw, 3/8 x 24 Grd. 5 10 20
46 78-020300 Locknut, 3/8 Whiz Flange 10 20
47 52-050035 Carriage Screw, 3/8 x 1 Grd. 5 9 11
48 54-010150 Setscrew, 3/8 x 7/8 Sq. Hd. Cuppt. 4 8
49 54-010050 Setscrew, 3/8 x 2 Sq. Hd. Cuppoint 12 17
50 66-010100 Lockwasher, 5/16 1 2
51 66-010150 Lockwasher, 3/8 49 91
52 66-010250 Lockwasher, 2 4 4
53 04-050-013 Flatwasher, 5/8 H.T. - 2
54 62-010300 Flatwasher, % 1 1
55 03-050-091 M12 (1.75 x 30mm) Capscrew 4 4
56 68-010150 Hex Nut, 3/8 9 16
57 68-010350 Hex Nut, 3% 1 1
58 70-010050 Jam Nut, 3/8 4 8
59 72-010050 Lock Nut, 3/8 40 80
60 48-080300 Capscrew, 5/8 x 212 - 1
61 66-010300 Lockwasher, 5/8 - 1
62 68-010300 Hex Nut, 5/8 - 1
63 - Idler Bracket Frame - -
64 03-026-138 Ya x 1Va Key 1
65 54-010100 Setscrew, 3/8 x % Sq. Hd. Cuppt. - 1
66 48-040060 ( -1983) Capscrew, 5/16 x % w/Lockwasher & Nut (4) -
67 03-027-009 { -1984) ‘U’ Joint Shield (1)
03-080-576 (1992- ) Shield, P.T.O. 2-Row 1 -
*68 03-057-011 Sprocket 2 4
*69 48-090596 Capscrew, 2 x 1% Grd. 5 Plt'd. 4 8
*70 72-010100 Locknut, ¥2 Grd. ''B” 4 8
*71 03-050-098 Washer, 1-3/8 x 17/32 x .042 2 4

*These items make up item 34 (03-081-084).

PB-03 (JUNE 94)




16 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

6-36 & 6-38 ROW DRIVE TRAIN COMPONENTS

18,21,48,53,58

PRIOR TO 1994

18,20,48,53,58

50,60,4,34
W
B AN
N\
37
44,5361
} 36 3
44,53,61—" 19

5,29,51

15,16,48,53,58

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION Ll i
1 03-023-148 ( -1983) Idler Washer 13/16" (2 | (2
62-010370 (1984- ) Flatwasher, 1" 2 2
2 03-024-036 ( -1983) 3% Spacer, 29/32 2 | (2
03-050-085 (1984- ) %’" Spacer, 1-1/8 2 2
3 03-024-102 ( -1990) Chain Idler Spacer (6) | (6)
03-024-215 (1991- ) Chain Idler Spacer 6 6
4 03-026-016 Key, a4 x 2 6 6
5 03-026-017 Key, ¥4 x 2-11/16 2 2
6 03-026-033 Key, ¥4 x 4-7/8 3 3
7 03-026-074 ( -1990) Front Shaft (3) | (3)
03-026-175 (1991- ) Front Shaft, 91 3 3
8 03-026-186 Rear Drive Shaft (6-Row) 2 -
9 03-026-158 Rear Drive Shaft (6-38) - 2
11 03-050-026 Spirol Pin, ¥4 x 2 6 6
12 03-050-053 Capscrew, 2-13 NC x 16 2 2
13 03-050-081 ( -1992) Jackshaft Shield 2 | 2
14 03-050-074 ( -1992) Plastic Pipe, 12 x 222 (6-Row) 2 | -
03-050-107 Plastic Pipe, (6-36) 2 -
03-050-048 Plastic Pipe, 12 x 2912 (6-38) - 2
15 03-051-002 Ext. Bearing w/Collar, 1-3/16 2 2
16 03-051-020 #62 MSTR 3-H Flange 4 4
17 03-051-015 ( -1984) % Cylindrical Bearing (204) 4) | (4)
18 03-051-016 1va Bearing and Collar (SPH-72) 4 6
19 — See Page 13 For Components - -
20 03-051-024 #72 MSTR 3-H Flange 4 4
21 03-051-023 #72 M.S. 3-Hole Flange 4 8
22 03-052-045 Chain (CA557-80) 6 6
03-052-046 Attach Link (CA557-A4)
03-052-047 Coupler Link (CA557)
03-052-048 Roller Link (CA557)
03-052-049 Half Link (CA557)

PB-03 (JUNE 94)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER 17
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION :g‘fv ::&.
23 03-052-012 Sprocket Idler (60-15T-625) 2 2
24 03-052-043 Chain (#60-71) 2 2
03-052-018 Connecting Link #60
03-052-037 Offset Link #60
25 03-052-044 Sprocket #60B-13-1.25 2 2
26 03-053-015 V-Belt HC-156.2 (1 Matched Set) 2 2
27 03-053-030 Sheave (1C 6.35-F 1.25PS) 2 2
28 03-053-031 V-Belt HC-72 (C-68) 2 2 |l
29 03-053-036 Sheave (2C 10.375-F 1.88PS) 4 4
30 03-053-037 Sheave (2C 12.375-F 1.25PS) 4 4
31 03-054-062 ( -1992) 4 & 6 Row Gear Box R
03-054-078 (1993- ) Gear Box 1 1
32 03-057-003 Front Bar Idler 6 6
33 03-057-007 Front Chain Idler 6 6
34 03-081-084 Sprocket (See Page ____ for parts) 6 6
35 03-057-012 ( -1984) 7’ Belt Idler wo/Bearings 2 | (2
03-081-017 ( -1984) 78’ Belt Idler w/Bearings (2) | (2)
03-053-039 (1985- ) Flat Idler, 3Va x 62 2 2
36 03-080-531 Rattler Bar, Lt. 30 30
37 03-080-532 Rattler Bar, Rt. 30 |30
38 03-080-206 Idler Bolt, % 2 2
39 03-080-450 ( -1990) Coupling Shield 2 | (2
03-080-546 (1991-1992) Coupling Shield (2) | (2)
03-080-586 (1993- ) Coupling Shield 2 2
40 03-080-501 ( -1984) Jackshaft, 6-Row, Rt. (Use With Terrell Box) (1) -
03-080-500 (1984-1993) Jackshaft, 6-Row Lt. (2) -
03-080-628 (1994- ) Jackshaft, 6-Row 2 2
41 03-080-523 (1984- ) Jackshaft, 6-38, Lt. 2
03-080-524 ( -1984) Jackshaft, 6-38, Rt. (use with Terrell Box) (1)
42 48-090060 { -1984) Capscrew, 5/16 x 2%, Grd. 5 Pit'd. (M | (1)
43 03-050-097 Capscrew, M8 x 16 mm Hex Hd. 4 4
44 48-090150 Capscrew, 3/8 x 1%, Grd. 5 120 | 120
46 48-010150 ( -1984) Capscrew, 2 x 1 (3) | (3)
03-050-091 (1985- ) Capscrew, 12 mm x 30 mm 4 4
47 03-080-506 Rear Drive Shaft Coupler 1 1
48 52-050035 Carriage Screw, 3/8 x 1, Grd. 5 Pit'd. 16 | 20
49 54-010194 Setscrew, 7/16 x 1¥a Sq. Hd. Cuppt. 6 6
50 54-010150 Setscrew, 3/8 x 7/8 Sq. Hd. Cuppt. 12 |12
51 54-010050 Setscrew, 3/8 x 2 Sg. Hd. Cuppt. 22 | 22
52 66-010100 Lockwasher, 5/16 2 2
53 66-010150 Lockwasher, 3/8 136 | 140
54 66-010250 Lockwasher, 12 4 4
55 04-050-013 Flatwasher, 5/8 H.T. 4 4
56 62-010300 Flatwasher, 34 2 2
58 68-010150 Hex Nut, 3/8 16 | 20
59 68-010350 Hex Nut, % 2 2
60 70-010050 Jam Nut, 3/8 12 [ 12
61 72-010050 Lock Nut, 3/8 120 | 120
62 48-060300 Capscrew, 5/8 x 2V2, Grd. 5 Pin. 2 2
63 66-010300 Lockwasher, 5/8 2 2
64 68-010300 Hex Nut, 5/8 2 2
65 — Idler Bracket Frame - =
66 03-026-138 Key, Vs x 1Va 2 2
67 54-010100 Setscrew, 3/8 x % Sqg. Hd. Cuppt. 2 2
68 70-010071 Jam Nut, 7/16 Hex 6 6

PB-03 (JUNE 94)




18 03-SERIES PEANUT DIGGER-SHAKER-INVERTER
(03-081-070)
, “ak
/)
o g/ :
LA/
-
—d /
5|
= -p/
*03-082-190
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-023-064 Coulter Flange
2 04-024-069 Bearing Spacer 3/8”
3 04-024-001 Pivot Bushing (2 Used)
4 03-026-115 Spring Push Rod (2 Used)
5 03-050-008 Coulter Spring (2 Used)
6 03-050-009 11/16 Adj. Collar (4 Used)
7 03-050-010 Dura Flute Coulter 17"
8 04-050-078 Retaining Ring 2-3/64; Internal (2 Used)
9 62-010050 5/16" Flatwasher, Plt'd. (4 Used)
10 04-051-004 3" Cyl. Bearing (2 Used)
11 03-057-014 Coulter Hub
12 03-080-319 Coulter Fork
13 03-080-320 Spring Coulter Arm
14 04-081-014 Coulter Hub Assembly
15 54-010200 2 x 5/8 8q. Hd. Cuppoint Setscrew (4 Used)
16 52-030800 5/8 x 2 Carriage Bolt, Plt'd. (4 Used)
17 48-010750 % x 5 Capscrew (Axle)
18 72-010050 3/8 Locknut, Grd. “'B", Plt'd. & Waxed (4 Used)
19 68-010300 5/8 Hex Nut, Pit’d. (6 Used)
20 68-010350 3% Hex Nut, Pit'd.
21 66-010300 5/8 Lockwasher, Plt'd. (6 Used)
22 66-010350 % Lockwasher, Plt'd.
23 62-010250 5/8 Flatwasher, Plt'd. (2 Used)
24 76-010100 3/16 x 112 Cotter Pin (2 Used)
25 48-060100 3/8 x 12 Capscrew, Grd. 5 (4 Used)
*(03-082-190)
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-547 Center Coulter Hold Down, Lt.
2 03-080-548 Center Coulter Hold Down, Rt,

* Can be used on (03-081-070 & 03-082-157) coulters.

PB-03 (AUG. 91)




19

03-SERIES PEANUT DIGGER-SHAKER-INVERTER

¥10-180-¥0 - E# Wa)| Ul paureuoy,

qnH Jeynoy 3 Pild O "PID 8/G 'INUXI0T 050Q20-2L 82
¥10-2G0-€0 /2 T ;
: 2 Uleld 'Wer xaH "IN 0510L0-0L 12
(pasn z) (G0z) Bulesg 1AD X3 % %00-1.50-70 9z. - B 5 P T X tie meiosden SIoTe0E 5
(pasn 2) ¥9/E-¢ Duly Joulelay [eusalu| 82005070 SZ. B! -
180edg DUlLEaq 8/E 690-v20-0 V2. v ‘P.Ad 9L/S "1aysemield 0S0010-29 se
Pasn ¥) 'P.id 18usemied 91/ 05001029 €2 4 ‘PJid 3VYS 8/5 “18YsEMEIS 0v0020-29 ve
(pasn 2) 'p.iId ‘1eysemield ,,8/S 05201029 2 L ‘P 8/S “1oysem0 00E010-99 €2
(PasN ¥) "P.lId "JBYSEMXI0T ,,B/S 00€£010-99 [ S "Plid ¥/E 18USEMO0T 0S€010-99 2z
“Plld “JBYSEM®IOT % 0S£010-99 0¢ v paxeps ® ‘PId g 1B g/g ‘Inuxoo] 05001022 12
; Gmmvo 2 u_,:n_ :wz XM_._ 8IS 00£010-89 61 T Pald $IE NN XoH 0SE01089 0z
{(pasn ) pexem Mmﬂ:«_w_ .um__«_n_.m_m” ,“:mxwh ,_mm MM%HNMM m” v L0 ol TRGE MeRStE0 90109087 6t
8 W8 m . ‘pJb X ‘maJosde -
R ECTIN Becoinee o ! Pid S ‘PIb 2L X BfS .; 0 892160-8Y 8
Pas 2) P.aId 10g ebele) g X, 8/S 0080£0-2S T 4 2/l L X 9L/E "uld JaHoD 001010-92 Ll
Pasn v) G 'PID 'meiosded 1 X ,.8/e 00409087 P 14 1ddn) "Q'H DS §/S X 2/1 ‘Maios|ag 00201L0-¥S 9L
(Pasn 2) PJAId 'S 'PID ‘mMeiosded %} X ,.8/S 026060-8Y @ 1 P G PID LI X p/E ‘Mesosded 0LLOOL-8Y SL
{(pasn 2) uld J9N0) #it X ,,9L/E 00+0109Z 2t 2 Buuesg ‘JeordS 9€2v20-€0 i
{pasn ) ma1dsieg juroddnd pH DS .8/S X L% 0020+0-vS Lt L 18)N0s ‘3103 619-080-€0 €l
ufeld 2 PID MM% &m_hmo_«_.mwo_mw w:”\” Mw,ww%.mw mr v Tov 9L/ JEI00 600050€0 | 2t
= = "
| 2 19yno) 'Bundg 800-050-€0 L
{pasn g) buudg 183N 800-050-€0 8 Z Usng Bunds ‘poy S11-920-€0 oL
{pasn ¢ poy ysngd bunds 511-920€0 L -
{pasn 2) buiysng 10ald 100-720-v0 9 g lond ‘Buiysng 10072070 6
.0¢ "1anog ainj4-eing Z70-0S0-E£0 g L 02 anjd-eing ‘i8N0 2v0-050-€0 8
9bUE|4 J8)N0D ¥90€20-€0 2 } J8)|no) ‘ebueld $90€20-€0 L
£16\-A,ssy qnH ¥10-180-70 € 2 (502) '1AD X3 v/e ‘Buiiesg ¥00-150-v0 )
3I04 18YN0Y ISen ¢/¥-080-€0 4 2 b9/E g Jouielay [eula) ‘Buiy 820-060-v0 ]
g J8)N0Y Isey 0.%-080-€0 3 | Buueaqg g/e ‘J9oedg 6904200 14
NOILAIH3S3a HVHA 4O 'ON 1vigas ON 14vd [LEFT] i 13){n0) ‘gnH 10-£50-€0 €
i 1 Moy- J9yna) ‘woddng 21+9080-€0 3
L 17 MOH-p Jeyno) ‘Woddng 1 1.9080-€0 L
"AlD NOILdIYIS3a HVYIA HO "ON VIH3S 'ON 1Hvd | wau
2 I N m‘._-_
. J._‘. - k:
ol s
=] ~6
m 8

¥
i) ""!-nr‘?l

o
Ll

Sy AREARM AL

N\

T
i

l“ﬂ “

—

(251-280-£0)

H43L17N0J LSVIN MOH 9

(s01-180-£0)

H317N0J HILN3IOD MOU-V

PB-03 (JUNE 94)



03-SERIES PEANUT DIGGER-SHAKER-INVERTER

20

12'61°91

LZ6L°¢CL
. —

RAIAL

SAYVANVLS dvd8 ANOWVIQ

[
L2611

v0Z'v8L VOl

ANVHS d31IN40
_:_ __ MOd—¥

S 9¢

ﬂ.\mom.mw 1‘901

PB-03 (JUNE 94)



03-SERIES PEANUT DIGGER-SHAKER-INVERTER 21
2, 4 & 6-ROW PLOW STANDARD
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION 2-R 4-R 6-R

1 03-080-352 ( -1990) Plow Standard Clamp 23] 4 6)
03-080-560 (1991-1993) Plow Standard Clamp (2) (4) (6)
03-080-604 (1994- ) Cap, Shank 2 2 6

| 2 03-027-105 Plow Standard Shield 2 4 6

3 03-080-227 ( -1982) Vine Deflector Rod (2) (4) (6)

4 03-080-014 21" Cut Rod, Lt. Opt Opt. Opt.
03-080-015 21” Cut Rod, Rt. Opt. Opt. Opt.
03-080-071 26" Cut Rod, Lt. 1 2 -
03-080-072 26" Cut Rod, Rt. 1 2 -
03-080-543 26" 6-Row Long Cut Rod, Lt. - - 3
03-080-544 26"’ 6-Row Long Cut Rod, Rt. - - 3
03-080-220 30" Cut Rod, Lt. Opt. Opt. -
03-080-221 30" Cut Rod, Rt. Opt. Opt. -
03-080-550 30" 6-Row Long Cut Rod, Lt. - - Opt.
03-080-551 30" 6-Row Long Cut Rod, Rt. - - Opt.

5 03-050-014 3/8” x 5" x 42" Blade, Lt. 1 2 3
03-050-015 3/8” x 5"’ x 42" Blade, Rt. 1 | 2 3

6 03-027-109 21” Cut Frog, Lt. Opt. Opt. Opt.
03-027-110 21"’ Cut Frog, Rt. Opt. Opt. Opt.
03-027-111 ( -1990) 26" Cut Frog, Lt. (1) (2) -
03-023-533 (1991- ) 26" Cut Frog, Lt. (91) 1 1 3
03-027-273 Frog, 4-Row Center Lt. - 1 -
03-027-112 ( -1990) 26'" Cut Frog, Rt. (1) (2) -
03-023-534 (1991- ) 26" Cut Frog, Rt. (91) 1 1 3
03-027-274 Frog, 4-Row Center, Rt. - 1 -
03-080-218 30’ Cut Frog, Lt. Opt. Opt. Opt.
03-080-219 30’ Cut Frog, Rt. Opt. Opt. Opt.

7A 03-080-224 ( -1993) Plow Standard (2) - (2)
7B 03-080-605 (1994- ) Shank 2 2 6
8A 03-080-309 ( -1993) Plow Standard - (4) (4)
8B 03-080-607 (1994- ) Center Shank - 1 -
*9 03-027-106 Wear Shield (2) (4) (6)
10 48-090985 (1983-1993) Capscrew, 5/8” x 2 3/4” Grd. 5 Plt'd. (8) (16) (24)
10A 48-100075 (1994- ) Capscrew 3/4” x 7 1/2"” Grd. 5 Plt'd. 8 8 24
108 48-091550 (1994- ) Capscrew, 7/8”" x 2 1/2” Grd. 5 PIt'd. - 4 -
11 48-090930 Capscrew, 5/8’" x 1 1/2”" Grd. 5 Plt’d. 4 10 12
12 48-090910 Capscrew, 5/8"' x 1 1/4” Grd. 5 Plt'd. 2 2 6
13 52-030250 ( -1982) Carriage Screw, 3/8 x 1 Plt'd. (2) 4)
14 52-030300 ( -1984) Carriage Screw, 3/8 x 3/4 Plt'd. (4) (8) -
48-090090 (1985- ) Capscrew, 3/8 x 3/4 PIt'd. 4 8 12
15 48-090590 Capscrew, 1/2 x 1 Grd. 5 PIt'd. 4 8 12
16 60-010050 ( -1982) Plow Bolt, 3/8 x 1 Grd. 2 (4) (8) -
60-020050 (1983- ) Plow Bolt, 3/8 x 1 1/4 Grd. 2 4 8 12
17 14-050-030 Plow Bolt 3/8 x 1 1/2 Grd. 8 Pit'd. 6 12 18
18 66-010300 Lockwasher, 5/8 Pit'd. (8) (16) (24)
18A 66-010350 Lockwasher, 3/4 Plt’d. 8 8 24
188 66-010400 Lockwasher, 7/8 PIt’d. - 4 -
19 66-010150 Lockwasher, 3/8 Plt’d. 18 36 54
20 68-010300 Hex Nut, 5/8 PIt’d. (8) (16) (24)
20A 68-010350 Hex Nut, 3/4 Plt'd. 8 8 24
20B 68-010400 Hex Nut, 7/8 PIt’d. - 4 -
21 68-010150 Hex Nut, 3/8 Pit'd. 18 36 54
22 03-024-211 Plastic Shin Guard 2 2 6
23 03-027-258 26" Frog Slide 2 2 6
03-027-259 30” Frog Slide 2 2 6
03-027-275 Slide, 4-Row Center - 2 -
24 60-020060 Plow Bolt, 3/8 x 1 1/2 Grd. 5 Plt’d. 4 8 12
25 66-010595 Washer, 5/8 Ext. Tooth 6 12 18
26 03-024-253 Guard, Center 4-Row - 1 -

PB-03 (JUNE 94)




22 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

LT. & RT. CYLINDER INVERTER COMPONENTS
2, 4 & 6-ROW

NOTE: This Brg.
& Flange mounts
to the inside of

cylinder support.

#1 VINE GUIDE RODS
(03-082-193)
1 LT
o~ 34,40,46
4 p /
TS~—36,42,47
1 RT: i
Items 7, 9 & 11A Used on Machines Prior to 1983
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION

1 03-080-269 ( -1991) #1 Vine Guide, Lt.
03-080-579 (1992- ) #1.92 Vine Guide, Lt.
03-080-270 ( -1991) #1 Vine Guide, Rt.
03-080-580 (1992- ) #1.92 Vine Guide, Rt.

2 03-080-290 ( -1990) #2 Vine Guide, Lt.
03-080-565 (1991- ) #2.91 Vine Guide, Rod, Lt.
03-080-291 ( -1990) #2 Vine Guide, Rt.
03-080-566 {(1991- ) #2.91 Vine Guide Rod, Rt.

3 03-080-292 ( -1990) #3 Vine Guide, Lt.
03-080-567 (1991- ) #3.91 Vine Guide Rod, Lt.
03-080-293 ( -1990) #3 Vine Guide, Rt.
03-080-568 (1991- ) #3.91 Vine Guide Rod, Rt.

4 03-080-294 ( -1990) #4 Vine Guide, Lt.
03-080-569 (1991- ) #4.91 Vine Guide Rod, Lt.
03-080-295 ( -1990) #4 Vine Guide, Rt.
03-080-570 (1991- ) #4.91 Vine Guide Rod, Rt.

PB-03 (JUNE 92)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER 23
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
5 03-080-296 ( -1983) #5 Vine Guide, Lt.
03-080-513 (1984-1990) #5.84 Vine Guide, Lt.
03-080-571 (1991- ) #5.91 Vine Guide Rod, Lt.
03-080-297 ( -1983) #5 Vine Guide, Rt.
03-080-514 (1984-1990) #5.84 Vine Guide, Rt.
03-080-572 (1991- ) #5.91 Vine Guide Rod, Rt.
6 03-080-357 ( -1983) #6 Vine Guide, Lt.
03-080-358 ( -1983) #6 Vine Guide, Rt
03-080-538 (1984- ) #6.85 Vine Guide, Lt.
03-080-539 (1984- ) #6.85 Vine Guide, Rt.
7 03-080-299 (1983) #7 Vine Guide Rod (2 Used)
8 03-080-300 Bearing Cover & G. Rod, Lt.
03-080-301 Bearing Cover & G. Rod, Rt.
9 03-080-413 ( -1983) Scraper, Lt. (6 Used)
03-080-414 ( -1983) Scraper, Rt. (6 Used)
10 03-080-247 "“U'" Joint Shield, Lt.
03-080-248 "U'" Joint Shield, Rt.
11A 03-080-267 ( -1983) Cylinder Support, Lt.
03-080-268 ( -1983) Cylinder Support, Rt.
11B 03-080-511 (1984- ) '84 Cyl. Support, Lt.
03-080-512 (1984- ) '84 Cyl. Support, Rt.
12 03-080-250 Idler Push Bolt (2 Used)
13 03-080-308 Idler Push Bolt (2 Used)
14 03-080-359 “A" Disc. (6 Used)
15 03-080-409 ( -1990) "'B” Dis. (4 Used)
16 03-080-410 ( -1990) "C"” Disc. (4 Used)
17 03-080-411 [{ -1990) "“D” Disc. (2 Used)
18 03-055-064 ( -1991) Single ‘‘U”" - Joint (2 Used)
= 03-055-133 (1992- ) “U” - Joint, Single - 35R (2 Used)
18A 03-055-018 { -1991) Flange Yoke
03-055-134 (1992- ) Plate, Yoke
18B 03-055-003 ( -1991) Cross & Brg. Kit
03-055-135 (1992- ) Kit, 35R, Cross & Brg.
18C 03-055-065 { -1991) Fitting Yoke
03-055-136 (1992- ) Yoke, 13/;¢
18D 03-026-086 Cylinder Drive Shaft
19 03-080-412 '78 Lower Cyl. Shaft (2 Used)
20 03-053-029 Sheave (1C-12.375, F-1.188 PS) (2 Used)
*21 03-053-023 1 x 512" Idler (.625) Brg. (2 Used)
22 03-051-003 ( -1982) Brg. Flange 3H, #62 M.S. (4 Used)
03-051-020 (1983- ) Brg. Flange 3H, #62 MSTR (4 Used)
23 03-051-022 Brg. Flange 2H, #62 M.S. (6 Used)
24 03-051-002 1-3/16”’ Brg. & Collar (6 Used)
25 03-050-011 3/8 x 25 Capscrew, Grd. 5 Plt'd. (8 Used)
26 03-050-077 ( -1990) Zipnut 3/8" N.C. Plain (8 Used)
27 03-027-217 ( -1983) Cylinder Space '78, 3-29/32 Long (12 Used)
03-024-198 (1984- ) Inverter Disc Spacer, 4-45/64 Long (10 Used)
28 03-026-016 Ya x Va x 2 Key (2 Used)
*29 03-023-251 Idler Bracket (2 Used)
30 03-023-018 | -1983) Idler Washer (2 Used)
*31 52-030850 5/8 N.C. x 22 Carriage Bolt, Pit'd. (2 Used)
32 52-050275 2 x 32 Carriage Bolt, Plt'd. (4 Used)
33 52-050260 2 x 3a Carriage Bolt, Grd. 5 Plt'd. (10 Used)
34 52-030440 Y2 x 1 Carriage Screw, Grd. 2, Plt'd. (4 Used)
*35 52-010200 2 x 1 Carriage Screw, Grd. 2, Plain (2 Used)
36 52-030250 3/8 x 1 Carriage Bolt, Plt'd. (26 Used)
37 52-030150 5/16 x 1 Carriage Bolt, Pit'd. (4 Used)
38 54-010100 3/8 x % Setscrew (2 Used)
39 54-010150 3/8 x 7/8 Setscrew (2 Used)
*40 6€-010250 2 Lockwasher, Plt'd. (22 Used)
*41 66-010300 5/8 Reg. Lockwasher, Pit'd. (2 Used)
42 66-010150 3/8 Lockwasher, Pli'd. (26 Used)
43 66-010100 5/16 Lockwasher, Pit'd. (4 Used)
*44 62-010250 5/8'" Flatwasher, Plt’d. (2 Used)
*45 68-010300 5/8" N.C. Hex Nut, Pit'd. (2 Used)
*46 68-010250 Y2 Hex Nut, Plt'd. (22 Used)
47 68-010150 3/8 Hex Nut, Pit'd. (26 Used)
48 68-010100 5/16 Hex Nut, Plt'd. (4 Used)
49 70-010050 3/8" Jam Nut (4 Used)
50 72-010050 3/8" N.C. Hex Locknut, Grd. ‘'B"", Pit'd. (8 Used)
*51 03-050-087 (1984- ) Inverter Belt Spacer (2 Used)
52 03-026-138 ( -1991) Key, Y4 x 1Va (2 Used)
03-026-016 (1992- ) Key, Vs x 2 (2 Used)

**This item can be used to replace 03-055-064 prior to 1992.
*These items make up 03-081-052 & 053.

PB-03 (JUNE 92)




24 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

9 32

/33

4 & 6-ROW CENTER INV. BUNDLE

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-290 ( -1990) #2 Vine Guide, Lt.
03-080-565 (1991- ) #2.91 Vine Guide, Rod, Lt.
03-080-291 ( -1990) #2 Vine Guide, Rt.
03-080-566 (1991- ) #2.91 Vine Guide Rod, Rt.
2 03-080-292 ( -1990) #3 Vine Guide, Lt.
03-080-567 (1991- ) #3.91 Vine Guide Rod, Lt.
03-080-293 ( -1990) #3 Vine Guide, Rt.
03-080-568 (1991- ) #3.91 Vine Guide Rod, Rt.
3 03-080-294 ( -1990) #4 Vine Guide, Lt.
03-080-569 (1991- ) #4.91 Vine Guide Rod, Lt.
03-080-295 ( -1990) #4 Vine Guide, Rt.
03-080-570 (1991- ) #4.91 Vine Guide Rod, Rt.
4 03-080-296 { -1983) #5 Vine Guide, Lt.
03-080-513 (1984-1990) #5.84 Vine Guide, Lt.
03-080-571 (1991- ) #5.91 Vine Guide Rod, Lt.
03-080-297 ( -1983) #5 Vine Guide, Rt.
03-080-514 (1984-1990) #5.84 Vine Guide, Rt.
03-080-572 (1991- ) #5.91 Vine Guide Rod, Rt.
5 03-080-357 ( -1983) #6 Vine Guide, Lt.
03-080-358 ( -1983) #6 Vine Guide, Rt.
03-080-538 (1984- ) #6.85 Vine Guide, Lt.
03-080-539 (1984- ) #6.85 Vine Guide, Rt.
6 03-080-299 (1983) #7 Vine Guide Rod (2 Used)
7 03-080-300 Brg. Cover & G. Rod, Lt.
03-080-301 Brg. Cover & G. Rod Rt.
8 03-080-413 ( -1983) Scraper, Lt. (6 Used)
03-080-414 ( -1983) Scraper, Rt. (6 Used)

PB-03 (AUG. 91)

Items 6, 8 & 10A Used on
Machines Prior to 1983.




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

25

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
9 03-080-247 U-Joint Shield, Lt.
03-080-248 U-Joint Shield, Rt.
10A 03-080-471 ( -1983) 4-Row Center Cylinder Support
10B 03-080-517 (1984- ) 84 - Center Cylinder Support
11 03-051-003 ( -1982) Brg. Flange, 3H #62 M.S. (4 Used)
03-051-020 (1983- )] Brg. Flange, 3H #62 MSTR (4 Used)
12 03-051-022 Brg. Flange, 2H #62 M.S. (4 Used)
13 03-051-002 1-3/16 Brg. & Collar (4 Used)
14 03-080-359 “A” Disc (12 Used)
15 03-080-409 ( -1990) "B’ Disc (4 Used)
16 03-080-410 ( -1990) "‘C” Disc (4 Used)
17 03-080-411 ( -1990) “'D" Disc (2 Used)
18 03-080-412 '78 Lower Cyl. Shaft (2 Used)
19 03-055-064 Single ‘U Joint, 4-Row (2 Used)
£ 03-055-133 (1992- ) ""U" - Joint, Single - 35R (2 Used)
19A 03-055-018 ( -1991) Flange Yoke
03-055-134 (1992- ) Plate, Yoke
198 03-055-003 ( -1991) Cross & Brg. Kit
03-055-135 (1992- ) Kit, 35R Cross & Brg.
19C 03-055-065 ( -1991) Fitting Yoke
03-055-136 (1992- ) Yoke, 13/4¢
20 03-027-217 ( -1983) Cylinder Spacer, '78, 3-29/32 Long (12 Used)
03-024-198 (1984- ) Inverter Disc Spacer, 4-45/64 Long (10 Used)
21 03-050-077 3/8" N.C. Zipnut, Plain (8 Used)
22 03-050-011 3/8” x 25" Capscrew, Grd. 5 Pit'd. (8 Used)
23 03-080-573 '91-Center Inverter Drive
24 52-050260 Y2 x 3Va Carriage Bolt, Grd. 5, Plt'd. (10 Used)
25 48-090900 2 x 5% Capscrew, Grd. 5, Plt'd. (2 Used)
26 52-030250 3/8 x 1 Carriage Bolt, Pit’d. (18 Used)
27 52-030150 516 x 1 Carriage Bolt, Pit'd. (4 Used)
28 54-010100 3/8 x % Sq. Hd. Cuppoint Setscrew, Grd. 5, Plain (2 Used)
29 70-010050 3/8” Jam Nut (4 Used)
30 03-026-138 ( -1991) Ya x 1Va Key (2 Used)
03-026-016 (1992- ) Ya x 2 Key (2 Used)
31 72-010050 3/8 N.C. Hex Locknut, Grd. B, PIt'd. (8 Used)
32 66-010100 5/16 Lockwasher, Plt'd. (4 Used)
33 68-010100 5/16 Hex Nut, Pit’d. (4 Used)
34 66-010150 3/8"" Lockwasher, Plt’d. (18 Used)
35 68-010150 3/8" Hex Nut, Pit'd. (18 Used)
36 66-010250 2 Lockwasher, Pit'd, (12 Used)
37 68-010250 2 Hex Nut, Plt'd. (12 Used)
38 54-010150 3/8 x 7/8 Sq. Hd. Cuppoint Setscrew (2 Used)

*This item can be used to replace 03-055-064 prior to 1992,

#1 VINE GUIDE ROD, 4 & 6-ROW
(USED ON CENTER INVERTER ONLY)

(03-082-185)
(Used on machines
prior to 1991.)

(03-082-194)
(1992 )

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
"1 03-080-540 ( -1991) #1 Guide Rod Ctr., Lt.
03-080-581 (1992- ) #1.92 Center Vine Rod, Lt.
2 03-080-541 ( -1991) #1 Guide Rod Ctr., Rt.
03-080-582 (1992- ) #1.92 Center Vine Rod, Rt.

*Replaces 03-080-489 & -490 on Machines Prior to 1985.

PB-03 (JUNE 92)




26

03-SERIES PEANUT DIGGER-SHAKER-INVERTER

2, 4, & 6-ROW CYLINDER INVERTER FENDER

(1) Per 4—Row
bolt to only
(1) of Center
inside Fenders

13,14,15
oY

17

FOR 2-ROW
MACHINES
PRIOR TO
1990

13,14,15

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION 2-ROW |4-ROW |6-ROW
1 03-027-093 ( -1990) Fender, Lt. (1) - -
2 03-027-094 ( -1990) Fender, Rt. (1) - -
3 03-080-464 Fender, Lt. 1 2 3
4 03-080-465 Fender, Rt. 1 2 3
5 03-080-255 ( -1982) Fender Rear, Lt. (1) - -

03-080-495 (1983- ) 83 Rear Fender, Lt. 1 2 3

6 03-080-256 ( -1982) Fender Rear, Rt. (1) - -

03-080-496 (1983- ) 83 Rear Fender, Rt. 1 2 3

7 03-080-251 ( -1990) Adjustable Shield, Lt. (1) | (2 | (3)

03-080-563 (1991- ) Adjustable Shield, Lt. 1 2 3

8 03-080-252 ( -1990) Adjustable Shield, Rt. (1) | (2 | (3

03-080-564 (1991- ) Adjustable Shield, Rt. 1 2 3

9 03-027-015 Fender Post 2 4 6

10 03-027-232 Fender Post 2 4 6
11 02-050-053 KMC Decal 4 6 8
12 52-030100 Carriage Screw, 5/16 x 3% 20 | 40 | 60
13 48-090100 Capscrew, 3/8 x 1 2 4 6
14 62-010100 Flatwasher, 3/8 2 4 6
15 72-010050 Locknut, 3/8 Grd. ‘‘B” Plt'd. 2 4 6
16 78-020045 Whiz Nut, 5/16 20 | 40 | 60
17 03-027-245 Center Deflector - 1 -
18 03-050-084 Shaker Rod Decal 1 1 1

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

27

GAUGE WHEEL

5x8 8 x10 =5
(03-082-028)  (03-082-019) 5
8x8 (2-Row) . o
2l
(03-082-192) ) Pz
e
(a= 7 & J
T
}‘f:jjﬁ o B :,r
\ 3,14
e 5_ L ’{:f:{‘// 4 ) ) A). Cél =
-~ L0 ©® - 1:9:.' p (@ &) 12
o /S ®T ?_\ & m(;o / "5, 5A
6 7.@3 ; 6
8 hﬁ—'
“—10, 11
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-050-001 Wheel Post ‘U’ Bolt (2 Used)
2 03-027-044 Wheel Post Bracket (2 Used)
3 03-080-054 ( -1990) Wheel Fork (5x8)
03-080-060 Wheel Fork (8x10)
4 03-080-059 ( -1983) Wheel Spindle (5x8)
03-080-508 (1984-1990) Wheel Axle Weld't. (5x8)
02-080-019 ( -1983) Wheel Spindle (8x10)
03-080-507 (1984- ) Wheel Axle Weld't. (8x10)
5 03-027-160 ( -1990) Gauge Wheel Bearing Shield (5x8) (2 Used)
03-027-161 Gauge Wheel Bearing Shield (8x10)
5A 03-027-252 Wheel Shield Short (8x10)
6 02-056-007 Seal (Nat. 204029X) (2 Used)
7 02-051-015 Bearing Cone L44643 (2 Used)
8 03-058-001 ( -1982) Tire (5x8)
03-058-002 ( -1982) Tube (5x8)
L 03-058-005 (1983-1990) Tire 5x8 (Tubeless)
9y 02-058-012 Tire (8x10) Tubeless
21-058-003 Tire (8x8) w/Wheel
10 02-058-014 Wheel (8x10) (Rim)
03-058-008 Hub Ass’y. w/Cups (8x10)
02-051-016 Cup (2 Used)
02-058-004 Wheel Bolt, 2 x 1 NF-20 (5 Used) (8x10)
11 03-058-003 ( -1990) Hub Assembly w/Cups, Wheel Rim & Stud (5x8)
02-051-016 ( -1990) Cup (5x8) (2 Used)
12 02-024-004 Spacer (8x10) (Short)
13 03-024-030 ( -1990) Spacer (5x8) (2 Used) |
14 02-024-005 Spacer (8x10) (Long)
15 52-050100 3/8"° x 3" Carriage Screw Grd. 5, Plt'd. (2 Used)
16 66-010150 3/8"" Lockwasher, Pit'd. (2 Used)
17 68-010150 3/8" Hex Nut, Pit'd. (2 Used)
18 68-030100 { -1983) 1"’ N.C. Hex Nut, Slotted
70-010250 (1984-1990) 1" N.C. Jam Nut
19 66-010250 12" Lockwasher, Pit'd. (4 |'sed) (8x10)
66-010300 ( -1990) 5/8’" Lockwasher, Pit'd. (4 Used)
20 68-010250 12’ Hex Nut, Plit'd. (4 Used) (8x10)
68-010300 ( -1980) 5/8'' Hex Nut, Pit'd. (4 Used)
21 76-010150 ( -1983) 3/16” x 2" Cotter Pin
22 11-027-014 (1984- ) Nut Stop Plate

* ltems make up 03-058-006 5x8 Tire Mounted on Wheel With Cups.

+ ltems make up 03-058-007 8x10 Tire Mounted on Rim.

PB-03 (AUG. 91)




28 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

LT. & RT. REFLECTOR ASS'Y.
5

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION

1 03-027-209 (1983) Reflector & SMV Support (Lt.)

2 03-027-210 (1983) Reflector Support (Rt.)

3 03-050-070 (1983) Red Reflector (2 Used)

4 58-010100 (1983) #10 x 3% Round Hd. Machine Screw (4 Used)

5 68-010020 (1983) #10 Hex Nut (4 Used)

y
2-ROW LT. FRONT SHIELD ASS’Y.
5&
? e,
w 6\@%
\ LR
6/@ 4
©
F 3
. /@:‘ﬂ

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION

1 03-080-356 Lt. Front Shield

2 03-023-313 Lt. Front Shield Support

3 03-023-319 Lt. Front Shield Brace

4 03-050-069 Amber Reflector

5 52-030100 5/16 x % Carriage Bolt, Plt’d.

6 78-020049 5/16"" Whiz - Fiange Locknut, Pit'd. (56 Used)

7 62-010150 7/16’’ Flatwasher

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

29

2 & 4-ROW, LT. REAR SHIELD

7 6

4-ROW

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-354 Lt. Rear Shield (2-Row)
03-080-365 Lt. Rear Shield (4-Row)
2 03-023-309 Lt. Shield Brace (2-Row)
03-023-538 Lt. Shield Brace (4-Row)
3 03-023-310 Lt. Shield Leg (2-Row)
03-023-539 Lt. Shield Leg (4-Row)
4 03-023-308 Rear Shield Support (2-Row)
03-023-536 Rear Shield Support (4-Row)
6 78-020049 5/16 Whiz Flange Locknut, Plt.d (5 Used)
5 52-030100 5/16 x 3 Carriage Bolt, PIt’d.
7 03-050-070 Red Reflector

2 & 4-ROW, RT. REAR SHIELD

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION

1 03-080-355 Rt. Rear Shield
2 03-023-311 Rt. Shield Brace
3 03-023-308 Rear Shield Support
4 78-020049 5/16, Whiz Flange Locknut, Pit'd. (6 Used)
5 52-030100 5/16 x 34’ Carriage Bolt, Plt'd. (4 Used)
6 03-050-070 Red Reflector

*Not Shown

PB-03 (AUG. 91)




30

03-SERIES PEANUT DIGGER-SHAKER-INVERTER

4 & 6 ROW LT. & RT. FRONT SHIELD ASS'Y.
(03-081-042 & 03-081-043)

3A
P 7
. ﬁ\
-— \/\ -
4 - ROW | |
4-ROW
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-363 Front Shield (4 & 6-Row) (Lt.)
2 03-080-364 Front Shield (6-Row Only) (Rt.)
3 03-023-317 Lower Front Shield Support (6-Row) (2 on Lt. & 2 on Rt.)
3A 03-023-540 4-Row Front Brace
3B 03-023-541 4-Row Front Brace, Lower
4 03-023-315 Top Front Shield Support (6-Row) (1 on Lt. & 1 on Rt.)
03-023-542 4-Row Only Front Shield Support
5 03-050-069 Amber Reflector
6 52-030100 Carriage Bolt, 5/16 x % PIt'd. (3 on Lt. & 3 on Rt,)
7 78-020049 Whiz Flange Locknut, 5/16 (6 on Lt. & 6 on Rt.)

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER 31

6-ROW LT. & RT. REAR SHIELD

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-365 Lt. Rear Shield
2 03-080-366 Rt. Rear Shield
3 03-023-308 Rear Shield Support (1 on Lt. & 1 on Rt.)
4 03-023-309 Lt. Shield Brace (1 on Lt. & 1 on Rt.)
5 03-023-318 4-Row Shield Leg (1 on Lt. & 1 on Rt.)
6 52-030100 5/16 x % Carriage Bolt, Plt'd. (2 on Lt. & 2 on Rt.)
7 78-020049 5/16 Whiz Flange Locknut, Plt'd. (5 on Lt. & 5 on Rt.)
8 03-050-070 Red Reflector (1 on Lt. & 1 on Rt.)

PB-03 (AUG. 91)



32 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

CENTER SHIELD ASS'Y.
4 & 6-36 - ROW

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-478 Inverter Drive Shield Center
2 03-027-244 Inverter Drive Shield Top
3 03-023-436 Inverter Drive Shield Rear Support
4 52-030100 5/16 x % Carriage Bolt, Grd. 2, PIt'd. (5 Used)
5 78-020049 5/16 Whiz Flange Locknut (5§ Used)

WIDE CENTER SHIELD ASS’Y. 6-38 - ROW

(03-082-178)
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-527 6-38 Inv. Drive Shield Center (2 Used)
2 03-027-244 Inverter Drive Shield Top (2 Used)
3 03-023-436 Inverter Drive Shield Rear Suppott (2 Used)
4 52-030100 5/16 x % Carriage Bolt, Grd. 2, Plt'd. (10 Used)
5 78-020049 5/16 Whiz Flange Locknut (5 Used)

PB-03 (AUG. 91)



33

03-SERIES PEANUT DIGGER-SHAKER-INVERTER

spu3 /M (,021) 8SOH JINeIpAH .8/ ( -Gg61) 200-650-€0 spu3 /M (,,021) 8SOH OINEIPAH ,,8/8 ( -G861) 20065060
(umoyg 10N) (14D 128d pesn g) (,,021) asoH dlnelpAH |, 8/¢ (¥861- ) 100-650-50 91 (umoys 10N) (149 18d pesn g) (,,021) 8soH dInespAH ,,8/€ (¥861- ) 100-650-50 Sk
NOILLdI¥OS3a dVIA HO "ON TVIH3S ‘ON LHvd | wau NOILdIHOS3a HVIA HO "ON VIH3S ‘ON luvd | W3l

4317N0J A3LNNON LNOHd ITANNE ISOH

H317Nn02 A3LNNOW LNOHd 3TANNE ISOH

(£00-1.90-50) ¥ [E6S.

(200-190-€0) 1) 1BOS AN SOYEW.

(pesn g) uid sielo L1L0-190€0 Sk (pasn 2} A uld streld 81L0-+90-€0 vi
(pasn g} diID uid sine|D 810-L90-E0 48 (pesn g) uid siAs|0 £10-190-€0 €l
8/1-1 Jadim poy 2L0-19060 | ElL. (000SN) .2 - jeusai| Buiy Buiuiejay 910-180-€0 2l
9L/L X Q'O .B/EL X Q1 8/L-} ‘idusep dn-yoeg L10-190-€0 | 2l. (Pesn @) ‘0’0 g ¥ "a'l 8/5-1 buly-0 S10-190-€0 LL.
‘Q°0 .B/E-L X ‘Al .8L/1-L Bun-O 010-190-€0 [N (pesn 2) ze/e x 'a'0 g X "A’| 8/6-L J8usepm dn-ioeg ¥10-190€0 | Ol.
(pesn 2) 2e/E X “Q'0 L€ X ‘A’l .8IS-Z Jousepm dn-yoeg L€0-190-E0 | OL. apIng poy uojsid €L0-190-€0 | 6
(pesn 2) “Q°0 € X "A’l .,8/5C Bud-O Z€0-190-€0 | 6. 8/1-} iedip poH ZL0-L90-€0 | 8.
8/5-2 - lewssix3 'Bury Buiurerey £00-190-50 8. Q'O 8/e-1 X "Q'l 8/L-| Joysem dn-yoeg 1 10-190-€0 L.
..€ - feusalu) ‘Bury Buiureley 900-190-0 | Z. ‘Q°0 8/6-1 X 8/1-L BuH-O 01L0-190-€0 9.
Q0 .8/L X Al % Bulb-O 600-190-E0 9. ‘@0 8/L X'’ % BUK-O 600-190-€0 S.
INUY007 JBIUBD X8H “A'N ¥k - , 8/ ( €861) LE0-190-€0 uojsid 800-190-€0 4
INN wer xeH ‘4'N ¢} -, 8/2 (ce61L- ) £00-190-€0 ] 1NUX207] JBjueD XBH ¥1 - '4'N 8/ ( -€861) LE0-190-€0
aping poy uojsid S00-190-50 {4 NN Wep XeH 1 - '4'N 8/4 (2861~ ) 200-190-€0 €
uosid 220-190-60 3 SIABIQ/M oY UOISId 900-190-€0 2
SIABIQ/M POY UOISId 900-190-€0 | 2 suod ,,%/m Apog JapulikQ ( -GB61L) 6€0-190-€0
Apog JapuiA) #00-190-50 | suod ,,8/€ /m Apog JapuliAg (r861- ) S00-190-€0 L
NOILdIHOS3a HV3A HO "ON 1vIH3S "ON lHvd | WaLl NOILLdIYOS3a HY3A HO "ON TVIHIS ‘ON lHvd | W3l

a)jolls 8 x alog £

H3ANITAD JITNVHAAH

Poy "eig .8/1-1 X oIS 8 X elog g

H3IANITAD JINNVHAAH

PB-03 (AUG. 91)



34 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

(03-082-054)

FRONT COULTER BUNDLE
17” COULTER

20” COULTER
(03-082-084)

20
,--"22
G\ @
27
o g
\
0 22
— 9
’&/[4
, @iuﬁ_ )
B
- —25
2 24
3
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 02-023-188 P.B. Clamp
2 04-024-069 Bearing Spacer, 3/8”
3 03-023-064 Coulter Flange
4 03-026-025 Spring Push Rod (2 Used)
5 03-050-008 Coulter Spring (2 Used)
6 03-050-009 11/16 Adj. Collar (4 Used)
7 03-050-010 Dura Flute Coulter, 17”
8 03-050-042 Dura Flute Coulter, 20"
9 04-050-078 Retaining Ring 2-3/64 Internal (2 Used)
10 04-051-004 3% Cylindrical Bearing (Ext. 205) (2 Used)

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER 35

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
11 03-057-014 Coulter Hub
12 03-080-180 ( -1984) Coulter Fork Bracket
03-080-537 (1985- ) Coulter Bracket ‘85
13 03-080-181 Coulter Fork
14 54-010200 2'' x 5/8"" Sq. Hd. Cuppoint Setscrew (4 Used)
15 48-090170 3/8" x 112"’ Capscrew, Grd. 5, (4 Used)
16 52-030950 5/8 x 5 Carriage Bolt, Plt'd. (2 Used)
17 48-091150 5/8 x 5% Capscrew, Grd. 5
18 48-010750 3% x 5 Capscrew (Axle)
19 72-010050 - 3/8 Locknut, Grd. *‘B”, PIt'd. & Waxed (4 Used)
20 66-010300 5/8 Lockwasher, Plt'd. (3 Used)
21 62-010250 5/8 Flatwasher, Plt'd. (2 Used)
22 68-010300 5/8 Hex Nut, Plit'd. (2 Used)
23 72-020050 5/8 Locknut, Grd. “‘C”, Plt'd. & Waxed
24 66-010350 % Lockwasher
25 68-010350 % Hex Nut, Plt'd.
26 76-010100 3/16 x 112 Cotter Pin (2 Used)
27 04-024-001 Pivot Bushing (2 Used)
28 03-023-228 Disc Shield Bracket
29 03-080-244 Disc Shield
30 52-030350 3/8 x 112 Carriage Bolt, Plt'd. (2 Used)
31 66-010150 3/8 Lockwasher, Plt'd. (2 Used)
32 68-010150 3/8 Hex Nut, Plt'd. (2 Used)
33 62-010050 5/16 Flatwasher, Plt'd. (4 Used)
34 03-050-040 KMC Decal
*35 04-081-014 Coulter Hub Ass’y.

*Hub Ass’y. (04-081-014) Made Up of #9, #10, #11, #2.

4 & 6-ROW COULTER BRACKET
(03-082-156)

(03—082—187)

OPTIONAL (03-082-184)

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION -156 |-184 |-187 [-196
1A 03-080-473 ( -1992) 4-Row Vine Cutter Bracket (2) - - -
03-080-610 (1993- ) Bracket, 4-Row Vine Cutter - - - (1
1B 03-080-536 (1985- ) 6-Row Coulter T-Bracket - (1) - -
iC 03-080-549 (6R) Dual Wheel V.C. Bracket - - (1) -
2 03-080-352 ( -1992) Plow Standard Cap (2) - - -
03-023-571 (1993- ) Plate, Shank Bracket - - - 1
3 48-090985 ( -1992) Capscrew, 5/8 x 2 3/4 Hex Hd. G. 5 PIt'd. (8) - - -
48-100075 (1993- ) Capscrew, 3/4 x 7 1/2 Grd. 5 Plt'd. - - - 4
4 68-010300 ( -1992) Hex Nut, 5/8 Plt'd. (8) - - -
68-010350 (1993- ) Hex Nut, 3/4 Pit'd. - - - 4
5 66-010300 ( -1992) Lockwasher 5/8 Plt'd. (8) - - -
66-010350 (1993- ) Lockwasher, 3/4 Pit'd. - - - 4 |
6 04-050-005 “Vee' "'U”-Bolt 3/4 x 6 5/16 x 5 11/16 - - (1) -
7 66-010350 Lockwasher, 3/4 Plt’d. B - @ | -
8 68-010350 Hex Nut, 3/4 Pit’d. - - (2) -

PB-03 (JUNE 94)




36 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

2-ROW COULTER BAR
(03-082-161)

ol FAFET =

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-479 Coulter Bar (2-Row)

MOUNTING BRACKETS

*Long Short
(03-082-164) (03-082-167)

FOR SOME MASSEY
FERGUSON TRACTORS, WELD
ON SPECIAL MASSEY
FERGUSON BRACKET.

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-487 Or Mounting Bracket (2 Used)
*2 03-080-484 Mounting Bracket, Long (2 Used)
3 03-023-226 M.F. Bracket (2 Used)

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

37
(03-082-163)
12
3 ]
12, \
PO \:}Qﬁ! ]
oo
9.
. -
Al
8 6

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION

1 03-080-482 Support Arm Lt.

2 03-080-483 Support Arm Rt.

3 03-080-481 Adjustable Bracket (2 Used)

4 03-080-243 Tube Pivot Bracket

5 02-023-188 '73 P.B. Clamp

6 03-024-113 Tube Pivot Bushing (2 Used)

7 48-091000 5/8"" x 3’ Capscrew, Grd. 5 Plt'd. (2 Used)
8 66-010300 5/8’ Lockwashers, PIt'd. (4 Used)

9 68-010300 5/8 Hex Nut, Plt’d. (4 Used)
10 48-090700 12 x 3Ya Capscrew, Grd. 5, Plt'd. (8 Used)
11 66-010250 ¥2"' Lockwashers, Pit’d. (20 Used)
12 68-010250 2"’ Hex Nuts, Plt'd. (20 Used)
13 48-090595 2" x 112 Capscrew, Grd. 5, Plt'd. (12 Used)
14 52-030850 5/8’’ x 2'2 Carriage Bolt, Plt’'d. (2 Used)

(03-082-195)

ITEM PART NO. SERIAL NO. OR YR. DESCRIPTION QTy.
1 03-080-583 Step (Vine Cutter) 1
2 03-050-104 Non-Skid Tape (4 x 12 Long) 2
3 48-090650 Capscrew, 1/2 x 3 Grd. 5 Pit’d. 2
4 48-040370 Capscrew, 1/2 x 3 1/2 Grd. 2 Plt'd. 2
5 66-010250 Lockwasher, 1/2 4
6 68-010250 Hex Nut, 1/2 Plt'd. 4

PB-03 (JUNE 94)




38 03-SERIES PEANUT DIGGER-SHAKER-INVERTER
ADAPTOR BRACKET ~ 7
(MF 2705, MF 2675) o 19
)
&
Fd n SO B
’ i
Lo || |
e A
P
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-488 Adaptor Brkt. (MF 2705, MF 2675) (2 Used)
2 48-091350 34 x 22 Capscrew, Grd. 5, Plt’d. (4 Used)
3 66-010350 34 Lockwashers, Plt'd. (4 Used)
4 68-010350 % Hex Nut, PIt’d. (4 Used)
M.F. ADAPTOR BRACKET (2805, 2745)
2
/
eﬁ 4
a. & T P
& ~— ® mLet
&
: h
A
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-486 Adaptor Bracket (2 Used)
2 48-091350 3%’ x 212" Capscrew, Grd. 5, Plt'd. (4 Used)
3 66-010350 %" Lockwasher, Plt’d. (4 Used)
4 68-010350 %" Hex Nut, Plt’d. (4 Used)
M.F. BRACKET (1150,1155)
2
S
P g, 2
4 %
\
a4
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-485 M.F. Bracket (1150, 1155) (2 Used)
2 48-091350 ¥ x 22 Capscrew, Grd. 5, PIt'd. (4 Used)
3 66-010350 3" Lockwasher, Plt’d. (4 Used)
4 68-010350

%" Hex Nut, Plt'd. (4 Used)

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER

39

MAST-VINE LIFTER
(03-082-182)
2

ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-529 Vine Lifter Mast
2 14-050-018 “U”-Bolts, 7/8 x 53 x 4-15/16 (2 Used)
3 66-010400 Lockwasher, 7/8 (4 Used)
4 68-010400 Hex Nut, 7/8 (4 Used)
(03-082-181)
.5 =
4 _,[’r) Bﬂ)
‘ --‘._;- {:i/;" j=2
5]
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-080-528 Lower Hitch, Vine Lifter (2 Used)
2 03-050-088 1-1/8 Hitch Pins (2 Used)
3 06-024-021 Cat. Il Spacer (2 Used)
4 02-050-002 Klick Pin (2 Used)
5 14-050-018 “*U"’-Bolt, 7/8 x 53 x 4-15/16 (4 Used)
6 66-010400 Lockwasher, 7/8" PIt’'d. (8 Used)
7 68-010400 Hex Nut, 7/8”" Plt'd. (8 Used)
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 03-024-220 6-Row Vine Lifter Tool Bar

PB-03 (AUG. 91)




40 03-SERIES PEANUT DIGGER-SHAKER-INVERTER
(04A82-076)
(Lt. & Rt. In Bundle)
ﬁ
S P
\@/; .5
N ®/ il @
Y @N /o
@
*o 7 ®
@e
b )
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 04-080-087 Cultivator Gauge Wheel Arm, Lt. Q-888
2 04-080-088 Cultivator Gauge Wheel Arm, Rt., Q-888
3 02-056-011 Seal (16289CR) (2 Used)
4 02-051-041 Inner Bearing Cone Q-888 (JL69349) (2 Used)
5 02-058-033 6-Bolt Hub with Cups (Q-888) (2 Used)
6 02-058-004 Wheel Bolt, 2 x 1 N.F. (12 Used)
7 02-051-006 Outer Bearing Cone (LM67048) (2 Used)
8 02-050-019 Washer, 15/16 I.D. x 2 O.D. x .160 THK (2 Used)
9 68-030050 7/8 N.F. Slotted Hex Nut (2 Used)
10 76-010050 5/32 x 1Va Extend Prong Sq. Cut Cotter Pin (2 Used)
11 02-058-005 Hub Cap (2 Used)
*12 02-058-008 Rim, 15 x 6 Wheel (2 Used)
13 02-051-040 Inner Brg. Cup (JL69310) (2 Used)
14 02-051-005 Outer Brg. Cup (LM 67010) (2 Used)

*02-058-008 Not included in this bundle.

1 x 3 SHANK BRACKET, 4 x 4

(04-082-056)
- -@
/
2 @*/ﬂﬂf/
37 Bb
G__ ) / I
-3
ﬁ 'ﬂ‘ .
ITEM PART NO. SERIAL NO. OR YEAR DESCRIPTION
1 04-057-027 1 x 3 Shank Bracket
2 02-023-167 Clamp Cap
3 54-010300 Setscrew, 5/8 x 12 Sq. Hd. Cuppt. (2 Used)
4 48-091475 Capscrew, 3% x 5 Grd. 5 Plt'd. (2 Used)
5 66-010350 Lockwasher, 3 Plt'd. (2 Used)
6 68-010350 Hex Nut, 3% PIt'd. (2 Used)
7 74-010100 Square Nut, 5/8 (2 Used)

PB-03 (AUG. 91)




03-SERIES PEANUT DIGGER-SHAKER-INVERTER 41

5 X 5 COULTER
(03-082-197)

ITEM PART NO. SFRIAL NO. OR YR. DESCRIPTION QTY.
1 36-023-027 Clamp, Coulter Bracket 1
2 03-080-606 Bracket, Coulter 1
3 03-057-014 Hub, Coulter 1
4 04-024-069 Spacer, 3/8 Bearing 1
5 04-050-078 Ring, Internal Retainer, 2 3/64 2
6 04-051-004 Bearing, 3/4 Ext. Cyl. (205) 2
7 03-023-064 Flange, Coulter 1
8 03-050-042 Coulter, Dura-Flute 20” 1
9 04-024-001 Bushing, Pivot 2

10 03-026-115 Rod, Spring Push 2
11 03-050-008 Spring, Coulter 2
12 03-050-009 Collar, 11/16 Adj. 4
13 03-080-620 Fork, Coulter 1
14 48-060100 Capscrew, 3/8 x 1 1/2 G. 5 PIt'd. 4
15 76-010100 Cotter Pin, 3/16 x 1 1/2 2
16 48-060350 Capscrew, 5/8 x 5 1/2 G. 5 Plt'd. 1
17 48-091475 Capscrew, 3/4 x 5 Grd. 5 Plt’d. 1
18 48-100075 Capscrew, 3/4 x 7 1/2 G. 5 Plt'd. 2
19 62-010050 Flatwasher, 5/16 PIt'd. 4
20 66-010300 Lockwasher, 5/8 Pit'd. 1
21 72-010050 Locknut, 3/8 Grd. “‘B” PIt'd. & Waxed 4
22 72-020050 Locknut, 5/8 Grd. ““‘C” Plt'd. & Waxed 1
23 66-010350 Lockwasher, 3/4 PIt'd. 3
24 68-010350 Hex Nut, 3/4 Plt'd. 3
25 54-010200 Setscrew, 1/2 x 5/8 Sq. Hd. Cuppt. 4
26 62-010250 Flatwasher, 5/8 Plt'd. 2

PB-03 (JUNE 94)



42 03-SERIES PEANUT DIGGER-SHAKER-INVERTER

6-ROW DOUBLE COULTER
(03-082-198)

ITEM PART NO.

SERIAL NO. OR YR.

DESCRIPTION

QTY.

1 03-080-626 Bracket, Dbl. Coulter

2 03-057-014 Hub, Coulter

3 04-024-069 Spacer, 3/8 Bearing

4 04-050-078 Ring, Internal Retainer 2-3/64
5 04-051-004 Bearing, 3/4 Ext. Cyl. (205)

6 03-023-064 Flange, Coulter

7 03-050-042 Coulter, Dura-Flute 20"’

8 04-024-001 Bushing, Pivot

9 03-026-115

Rod, Spring Push

10 03-050-008

Spring, Coulter

11 03-050-009

Collar, 11/16 Adi.

12 03-080-627

Fork, Coulter

13 03-024-250

Spacer, Dbl. Coulter

14 48-100130 Capscrew, 3/4 x 13 Grd. 5 Pit'd.

15 54-010200 Setscrew, 1/2 x 5/8 Sg. Hd. Cuppt.
16 76-010100 Cotter Pin, 3/16 x 1 1/2

17 48-091235 Capscrew, 5/8 x 7 1/2 Grd. 5 PIt'd.
18 48-090150 Capscrewq, 3/8 x 1 1/4 Grd. 5 Plt'd.
19 68-010350 Hex Nut, 3/4 Plt'd.

20 72-010050 Locknut, 3/8 Grd. “‘B”’ Plt'd. & Waxed
21 66-010350 Lockwasher, 3/4 Plt'd.

22 66-010300 Lockwasher, 5/8 PIt'd.

23 62-020040 Flatwasher, 5/8 Plt'd. SAE

24 04-050-014 Washer, 3/16 x 1 1/4 x 49/64

25 68-010300 Hex Nut, 5/8 Pit'd.

26 72-020050 Locknut, 5/8 Grd. C.

27 48-091060 Capscrew, 5/8 x 4 Grd. 5 Plt'd.

N DD N W= |0 =0 =A== =B NNNIN AN =

PB-03 (JUNE 94)




